|
SGS TEST REPORT

Hardline Laboratory Report No. :  YA30070/2023
Page : 1 of 3
Date : APR. 13, 2023

One Lus International Co., Ltd.
No.73, Meishan Rd., Niaosong Dist.,
Kaohsiung City 833167, Taiwan (R.O.C.)

The following merchandise was submitted and identified by the applicant as:

Product Description: Hockey Puck Padlock
Manufacturer/Vendor: One Lus International Co., Ltd.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Loading test

Test Method & Result:  ---See following sheet(s)---

Date of Receipt: MAR. 31, 2023
Testing Period: MAR. 31 ~ APR. 13, 2023
Testing site:

. S . . . in Yané
No. 61, Kai Fa Road, Nanzih District, Kaohsiung City, Taiwan %;l Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of client's instruction, if any. The Company’s
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced,
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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Test Equipment :
Name Brand Model
Universal testing machine CHUN YEN CY-6040M

Lab. Environmental Conditions:

Ambient Temperature : (25+5) C
Relative humidity : (65 £5) %

Test Method :

a. Fixed the sample on the platform. (Photo C)

b. Apply an upward load to the sample until damage occurs to the sample.
¢. Record the maximum load and any findings.

d. Test Rate: 10.0 mm/min.

Test Result :

Sample Maximum force (kgf) Test Result

The sample is deformed and the key cannot

01 2012.0 open (Photo D)

Note :  The content of this report is invalid if it is not presented as the entire report.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced,
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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— Picture(s) —

Photo “A” A

ppearance of sample (front view) Photo “B” Appearance of sample (back view

Photo “C” Test setup Photo “D” After test
--- End of Report ---
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Date : JUL. 14, 2023

One Lus International Co., Ltd.
No.73, Meishan rd., Niaosong Dist., Kaohsiung City 833167, Taiwan (R.O.C.)

The following merchandise was submitted and identified by the applicant as:
Product Description: Hockey Puck Padlock

Manufacturer/Vendor: One Lus International Co., Ltd.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Salt Spray Test

Test Method & Result:  --- See following sheet(s) ---
Date of Receipt: JUN. 14, 2023

Testing Period: JUN. 14 ~ JUL. 14, 2023
Testing site:

7F., No. 6, Central 4th Road, Qianzhen Dist., Kaohsiung, Taiwan

sst. Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of client's instruction, if any. The Company’s
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced,
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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Test Method & Result

Salt Spray Test
Test Equipment:
Name Brand Model
Salt Spray Chamber TERCHY SST-9NL

Lab Environmental Conditions:
Ambient Temperature: (25 £3)°C
Relative Humidity: (50 £ 25)%RH

Test Method:
ASTM B117-19Standard Practice for Operating Salt Spray (Fog) Apparatus.

Test Condition:
Salt Solution Concentration (5x1)%
Temperature in the Salt Spray Chamber :(35+2)°C
Saturated Air Temperature 1 (46 ~49)°C
Air Supply :(83~124) kPa
Volume of Salt Solution Collected (1.0 ~2.0) mL/80cm?/h
pH of Collected Solution :6.5~7.2
Total Test Duration : 48 hours

® No evidence of visible damage (such as rusting, blistering or peeling...etc.) shall be found.
® |tem Description: as the same as the sample photo.

Test Result:

Check Item Appearance Check
Style/Type (visual check)
No.1 No visual rusting, swelling and peeling.

Remark: The content of this report is invalid if it is not presented as the entire report.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced,
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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— Picture(s) -

Photo “B” : Appearance of specimen before test

Photo “D” : Appearance of specimen after test

Photo “E” : Salt spray test

--- End of Report ---

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
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